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CUSTOMER NAME: Guangzhou Lefeng Jewelry Co.,Ltd
ADDRESS: No. 3403, Fuli Yingtong Building, 30 Huaxia Road, Tianhe District,

Guangzhou Zip/Postal code: 510623,Guangdong Province, China

Sample Name : stainless steel rings

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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SGS Ref. No. : GZP24-020359

Date of Receipt : Jul 01, 2024

Testing Start Date : Jul 01, 2024

Testing End Date :Jul 09, 2024

Test result(s) . For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. Guangzhou Branch

Cathy Peng
Authorized signatory

Unless otherwise  agroed in writing,this document s issued by the Compeny subject 1o Its General Conditions of Service printed overlest,
available on req accessible at nnmmnmmuammamm.. Attention is drawn to the lumlauon of llcblllly
iﬁcalion -nc ]umlclm\ issues defined therein. Any holder of this document is advised that information contai
mpany's findings at the time of its Intervention only and within the limits of Client's instructions, If any. Tno Commy- sole
mponubmty is w its Client and this document does not exonerate parties to a transaction from exercising all thelr rights and obligations
under the transaction documents. This document cannot be reproduced except i full, without prior written approval ol Company Any
unauthorized alteration, forgery or
10 the fullest extont of the Int‘.lylnlm Oihorwiss staiad the rescrs shown I the toat Teport rafer only 10 the sample(s) umd and such

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
Doccheck@sgs.com
186 o

|8 PARBBARETATHOANRS | ORI HBRMGFAAIOIROIN (9620)821555 s chaGogcom
T
Member of the SGS Group (SGS SA)




TEST REPORT

No. : GZMR240701850001

Date : Jul 09, 2024

Page: 2of 6
Summary of Results:
No. Test Item Test Method Result Conclusion
Neutral Salt Spray (NSS) )
1 1SO 9227:2022 No visual change /
Test
Note: Pass : Meet the requirements;
Fail : Does not meet the requirements;
/ : Not Apply to the judgment.
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Test Item: Neutral Salt Spray (NSS) Test
Sample Description: Metal product
Test Method: ISO 9227:2022
Test Condition:

Concentration of solution collected: (50+5)g/I NaCl

Chamber temperature: (35+2)C

Volume of salt solution collected: (1.5+0.5) ml/(80cm?:h)

pH of collected solution at (25+2)C: 6.5~7.2
Test Result:

Sample Exposure time Appearance
96h No visual change
144h No visual change

1 192h No visual change
240h No visual change

96h No visual change

144h No visual change

2 192h No visual change
240h No visual change

96h No visual change

144h No visual change

3 192h No visual change
240h No visual change
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Test Photo:

Original Sample-Sample A

Original Sample-Sample A

Reference sample Test sample

Reference sample  Test sample

Before Test-Sample A

After Test-Sample A-96h
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Reference sample Test sample Reference sample Test sample
After Test-Sample A-144h After Test-Sample A-192h

Reference sample Test sample
After Test-Sample A-240h

Note:

1. After 96h exposure, the sample was placed at room temperature for 168h. And then the exposure
test was performed for another 144h. The total exposure period is 240h. The test results are only for

client's reference.

2. Intermediate inspection was carried out immediately without any treatment and the resuilt is only for

client's reference.
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Equipment Information:
] Next Calibration
Equipment Model Equipment No. Calibration date .
ate
Cyclic Corrosion
Test CCT1100 GZMR-AG-E092 2024-04-26 2025-04-25
ester

Appendix information: The result of 96h is extracted from the test report No. GZMR240601731001.

End of report
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